
water

Article

Integrated Water Management at the Peri-Urban
Interface: A Case Study of Monterey, California

Bridget C. Gile 1,2 , Paul A. Sciuto 3, Negin Ashoori 1,2 and Richard G. Luthy 1,2,*
1 Re-Inventing the Nation’s Urban Water Infrastructure (ReNUWIt), National Science Foundation Engineering

Research Center, Stanford, CA 94305, USA; bgile@stanford.edu (B.C.G.); neashoori@gmail.com (N.A.)
2 Department of Civil & Environmental Engineering, Stanford University, Stanford, CA 94305, USA
3 Monterey One Water, Monterey, CA 93940, USA; paul@my1water.org
* Correspondence: luthy@stanford.edu; Tel.: +1-650-721-2615

Received: 18 November 2020; Accepted: 17 December 2020; Published: 21 December 2020 ����������
[...]
Monterey’s experience demonstrates that a regional focus creates opportunities for one
water management. Regional partnerships strengthen integrated planning efforts by dissolving
traditional water management silos, internalizing costs and benefits of alternative water supplies,
and encompassing a larger body of potential sources and demands. Monterey’s recycled water network
combines urban and agricultural sources to meet both urban and agricultural demands, which results
in greater flexibility and economy in serving both constituents. In developing this network, Monterey
pioneered the use of tertiary recycled water to irrigate freshly edible food crops and the use of novel
source waters to grow and diversify the region’s recycled water supply. M1W and partnering agencies
built confidence in these innovations through pilot testing and by framing these solutions in the
context of local needs. Monterey’s story highlights the importance of community engagement to water
management planning. CalAm’s proposed desalination project received high-level CPUC approval
but has since stalled as community groups mobilize around environmental justice and accountability.
Meanwhile, growing support from the community has transformed the PWM Expansion backup
option into a serious contender for the Peninsula’s future water supply.

A critical challenge that remains for Monterey and other peri-urban communities is the seasonal
mismatch between recycled water supply and demand, especially for irrigation. Without adequate
storage, investments in recycled sources and treatment to serve agricultural users can be utilized
only during a fraction of the year. Opportunities for seasonal scale storage exist, but Monterey and
other communities considering reservoir or subsurface storage of recycled water would benefit from
additional regulatory guidance addressing recycled water storage as distinct from effluent discharge
or indirect potable reuse.

The controversy between public and private water supply complicates the debate between
desalination and recycled water expansion in the Monterey region. To build a future for communities
and industries, water-stressed regions must plan for the long-term sustainability of their water supplies,
though they must also consider the tradeoffs of incurring the cost and energy burden of more intensive
water supplies before there is certain need. Monterey’s experience suggests that community values and
future adaptability can help water supply planners navigate this uncertainty when making decisions
about water infrastructure investments. In Monterey looking forward, continued evaluation of regional
water demand would support more informed planning and justification for a desalination project.
Meanwhile, operational data on the PWM system would add to this discussion by highlighting the
cost and energy savings for recycled water and other benefits.

Author Contributions: Conceptualization, B.C.G. and R.G.L.; formal analysis, B.C.G. and R.G.L.; resources, P.A.S.
and N.A.; writing—original draft preparation, B.C.G. and N.A.; writing—review and editing, B.C.G., R.G.L.,
and P.A.S.; visualization, B.C.G. and R.G.L.; supervision, R.G.L.; funding acquisition, B.C.G. and R.G.L. All authors
have read and agreed to the published version of the manuscript.

Funding: This work was supported by the U.S. National Science Foundation Engineering Research Center for
Re-Inventing the Nation’s Urban Water Infrastructure, ReNUWIt (NSF ERC 1028968), and NSF INFEWS/T1
(NSF 1739676). B.C.G. was supported by the NSF Graduate Research Fellowship (DGE 1656518) and by a graduate
fellowship award from Knight-Hennessy Scholars at Stanford University.

Conflicts of Interest: The authors declare no conflict of interest.



Water 2020, 12, 3585 19 of 26

Appendix A

The water sources introduced by the PWM project represent a major innovation in water reuse.
Together, the new sources from ag wash, Blanco Drain, Reclamation Ditch, and Salinas urban stormwater
runoff offer not only additional volume for reuse, but also a more diverse water supply portfolio.
A description of these novel water sources is provided below, along with a discussion of treatment and
storage considerations.

Appendix A.1. Source Waters

Appendix A.1.1. Blanco Drain

Blanco Drain collects agricultural surface and tile drainage and stormwater runoff from
approximately 26 km2 (6400 acres) located to the east of Salinas [13]. Blanco Drain is listed as
impaired for pesticides, nitrate, and toxicity under the Clean Water Act Section 303(d) [96]. Diversion
of up to 3.7 million m3/y (3000 AFY) is permitted, provided that minimum ecological flows are
maintained [97]. During a typical normal or wet year, M1W estimates that up to 3.3 million m3/y
(2670 AFY) would be available for diversion [71]. Presently, Blanco Drain contributes approximately
2.3 million m3/y (1870 AFY), or 37%, of the PWM source water, supplied during the months of March
through October [71].

Appendix A.1.2. Reclamation Ditch

The Reclamation Ditch receives agricultural drainage and natural and urban runoff flows from a
407 km2 (157 mi2) drainage network, including most of the city of Salinas [13]. The Reclamation Ditch
is listed as impaired for copper, fecal pathogens, low dissolved oxygen, nitrate, nutrients, organics,
pesticides, pH, turbidity, and toxicity under the Clean Water Act Section 303(d) [96]. Diversion of up to
2.5 million m3/y (2000 AFY) is permitted, provided that minimum ecological flows are maintained [98].
During a typical normal or wet year, M1W estimates that up to 1.0 million m3/y (808 AFY) would be
available for diversion [71]. Presently, the Reclamation Ditch contributes approximately 0.7 million
m3/y (555 AFY), or 11%, of the PWM source water, supplied during the months of March through
November [71].

Appendix A.1.3. Ag Wash

The Salinas Industrial Wastewater Treatment Facility (SIWTF) receives ag wash water from 25 food
processing operations, with over 80% of flow coming from the rinsing of vegetables (Figure 3) [13].
In 2019, the facility handled 2.7 million m3/y (2200 AFY) of industrial wastewater, with peak flows
occurring in May and minimum flows occurring in September [99]. Formerly, the SIWTF aeration
basin discharged to either percolation ponds or to rapid infiltration beds [100]. Today, the PWM project
redirects treated effluent from the SIWTF to the front of the RTP during the summer months when
irrigation demand is highest [47]. During the remainder of the year when ag wash is not needed,
the percolation ponds provide up to 1.3 million m3 (1065 AF) of seasonal storage for summer use [44].

Appendix A.1.4. Salinas Stormwater

Urban runoff from 6.5 km2 (2.5 mi2) in the southern part of Salinas is conveyed separately from
the Reclamation Ditch [13]. This runoff is combined with ag wash water at the SIWTF, yielding an
estimated 3.8 million m3/y (3100 AFY) available for recycling during a typical normal or wet year [71].
Presently, these combined sources contribute approximately 0.6 million m3/y (513 AFY), or 10%, of the
PWM source water, supplied primarily during the months of March through May [71].



Water 2020, 12, 3585 20 of 26

Appendix A.1.5. Municipal Wastewater

During a typical normal or wet year, up to 7.2 million m3/y (5800 AFY) of secondary municipal
wastewater effluent would be available for advanced purification [71]. Presently, the secondary effluent
contributes approximately 2.3 million m3/y (1885 AFY), or 37%, of the PWM source water, supplied
primarily during the months of November through March when the need for agricultural irrigation
water is lowest [71].

An additional 0.3 million m3/y (244 AFY), or 5%, of the PWM source water is sourced from various
recycled and backwash flows generated at the treatment plants [71].

Appendix A.2. Recycled Water Treatment & Storage

Appendix A.2.1. Treatment Concerns

Several of the new sources introduced by PWM have quality impairment concerns, so capturing
and treating this water benefits stormwater and runoff management efforts in Monterey County.
For instance, median total nitrogen levels of 25 mg/L and 70 mg/L as N were measured for the
untreated ag wash and Blanco Drain sources, respectively, while the advanced treated water met Title
22 requirements of 10 mg/L total nitrogen [13]. Similarly, the ag wash and Blanco Drain sources had
median total organic carbon (TOC) levels of 295 mg/L and 3 mg/L, respectively, whereas the advanced
treated water for potable reuse met Title 22 requirements of 0.5 mg/L TOC [13]. Legacy pesticides
dieldrin and dichlorodiphenyldichloroethylene (DDE) were detected in the Blanco Drain source but
removed effectively at the RTP [13]. Water quality improvements between the source and finished
water are achieved through dilution of blended source waters, primary and secondary treatment
processes, and post-secondary treatment processes.

Appendix A.2.2. Tertiary Treatment Selection

All source waters entering the Regional Treatment Plant undergo primary and secondary treatment
(Figure 4). Secondary effluent is allocated among parallel streams of advanced treatment, tertiary
treatment, and the ocean outfall, depending on current recycled water demand. To reduce levels of
total dissolved solids (TDS) in the recycled water streams, M1W receives certain high-TDS wastes by
truck, such as water softener wastes, which are added to the secondary effluent destined for ocean
discharge [13].

The tertiary treatment of flocculation, in-line filtration, and chlorination produces nonpotable
recycled water for CSIP irrigation [43]. This treatment train was piloted during the Monterey Wastewater
Reclamation Study for Agriculture as an abbreviated version of California’s Title 22 treatment process,
which required higher coagulant doses and a sedimentation step prior to filtration [27]. Pilot testing
demonstrated that the in-line filtration tertiary treatment train produced safe irrigation water at
two-thirds or less of the cost of the conventional Title 22 process [27].

Appendix A.2.3. Regulatory Context for Subsurface Storage of Recycled Water

The State Water Resources Control Board regulates the treatment and use of recycled water
under the California Code of Regulations Title 22, Division 4 [101]. For indirect potable reuse through
the PWM groundwater replenishment project, seasonal storage occurs in the groundwater basin,
which also serves as the required environmental buffer providing pathogen reduction and failure
response time. However, the Title 22 discussion does not include recycled water that is applied to the
subsurface but not intended for potable groundwater replenishment, as would be the case for the
perched aquifer storage of tertiary treated water at Armstrong Ranch. While the tertiary recycled
water does not meet drinking water standards, discharge of lower-quality effluent to the subsurface
is not always prohibited [102,103]. Consistent with California’s Antidegradation Policy (Resolution
No. 68-16), M1W would need to demonstrate that recycled water storage at Armstrong Ranch would
not compromise groundwater or surface water quality [104]. Beyond that, however, it is unclear



Water 2020, 12, 3585 21 of 26

what other environmental and public health requirements also apply. Additional regulatory guidance
clarifying these requirements would support expanded storage opportunities and other recycled
water innovations.

Appendix A.2.4. Pure Water Monterey Treatment System Design

Advanced treatment that includes ozone, membrane filtration (MF), reverse osmosis (RO),
and UV/H2O2 advanced oxidation is used to produce potable recycled water for groundwater
replenishment [39]. For groundwater replenishment projects with subsurface injection, indirect potable
reuse regulations from the State Water Resources Control Board Division of Drinking Water require full
advanced treatment including RO and advanced oxidation [101]. Ozonation followed by membrane
filtration was selected as pretreatment for reverse osmosis [40]. Ozone pretreatment can reduce MF
fouling by oxidizing large (>10 kDa) organic molecules in the secondary effluent, yielding smaller
molecules (<1 kDa) that instead pass through the MF membranes and are later rejected by RO [13].
In addition to improving MF performance, the ozone pretreatment provides added disinfection and
destruction of many contaminants of emerging concern [13].

To evaluate the performance of the advanced treatment train and to refine operational parameters
for full-scale design, pilot-scale testing was performed between October 2013 and July 2014 [40].
As M1W was evaluating ozone pretreatment for the PWM project, project leaders had identified
only one other entity that used this treatment approach for non-nitrified secondary wastewater
effluent [13]. The West Basin Municipal Water District in Los Angeles County, CA, had just installed
ozone pretreatment at its Edward C. Little Water Recycling Facility in 2013 [105]. Whereas West Basin
had demonstrated the potential effectiveness of ozone pretreatment to improve MF performance [106],
this treatment strategy was untested for the unique blend of source waters utilized by PWM. The PWM
pilot study revealed that ozone pretreatment reduced fouling of the MF membranes, extending MF run
times by a factor of four and supporting higher MF fluxes, which translated to cost and space savings
at full scale [40].

References

1. Luthy, R.G.; Wolfand, J.M.; Bradshaw, J.L. Urban Water Revolution: Sustainable Water Futures for California
Cities. J. Environ. Eng. 2020, 146, 04020065. [CrossRef]

2. Greater Monterey County Regional Water Management Group. Integrated Regional Water Management Plan
for the Greater Monterey County Region; Greater Monterey County Integrated Regional Water Management
Program: Greater Monterey County, CA, USA, 2013.

3. Swain, D.L.; Langenbrunner, B.; Neelin, J.D.; Hall, A. Increasing Precipitation Volatility in Twenty-First-
Century California. Nat. Clim. Chang. 2018, 8, 427–433. [CrossRef]

4. Monterey County Convention & Visitors Bureau. MCCVB 2018-19 Annual Report; Monterey County
Convention & Visitors Bureau: Monterey, CA, USA, 2019.

5. Monterey County Agricultural Commissioner. Monterey County 2019 Crop Report: Invasive Species; Monterey
County Agricultural Commissioner: Salinas, CA, USA, 2020.

6. Annual Crop Report. Available online: http://montereycfb.com/index.php?page=annual-crop-report
(accessed on 17 August 2020).

7. Monterey County Water Resources Agency; State Coastal Conservancy. Salinas River Long-Term Management
Plan; Monterey County Water Resources Agency: Salinas, CA, USA, 2019.

8. Lund, J.; Medellin-Azuara, J.; Durand, J.; Stone, K. Lessons from California’s 2012–2016 Drought. J. Water
Resour. Plan. Manag. 2018, 144, 04018067. [CrossRef]

9. Richter, B.D.; Benoit, K.; Dugan, J.; Getacho, G.; LaRoe, N.; Moro, B.; Rynne, T.; Tahamtani, M.; Townsend, A.
Decoupling Urban Water Use and Growth in Response to Water Scarcity. Water 2020, 12, 2868. [CrossRef]

10. Water on the Monterey Peninsula. Available online: https://www.montereywaterinfo.org/about-us/water-on-
the-monterey-peninsula/ (accessed on 19 August 2020).

http://dx.doi.org/10.1061/(ASCE)EE.1943-7870.0001715
http://dx.doi.org/10.1038/s41558-018-0140-y
http://montereycfb.com/index.php?page=annual-crop-report
http://dx.doi.org/10.1061/(ASCE)WR.1943-5452.0000984
http://dx.doi.org/10.3390/w12102868
https://www.montereywaterinfo.org/about-us/water-on-the-monterey-peninsula/
https://www.montereywaterinfo.org/about-us/water-on-the-monterey-peninsula/


Water 2020, 12, 3585 22 of 26

11. Food & Water Watch. Top Ten Most Expensive Water Providers in the Country: 2017 Update; Food & Water
Watch: Oakland, CA, USA, 2017.

12. Hanak, E.; Mount, J.; Chappelle, C. Just the Facts: California’s Latest Drought; Public Policy Institute of
California Water Policy Center: San Francisco, CA, USA, 2016.

13. Nellor Environment Associates; Trussell Technologies; Todd Groundwater. Final Engineering Report: Monterey